CENURAIRSHTANES

WA e ‘?

The Official Magazine of the Central States Water Environment Association, Inc.

PLANT PROFILE:
Western Lake Superior
& Sanitary District WWTF
ITiarive:

60014 =

nt-Association
i

ironme
Crystal Lake; 1L

 PLUS:
e Journeys for Low -

Phosphorus Compliance-
e Cost-effective Innovation

LN
At SN ML b

WWW.Cswea.org ® Wisconsin @ Illinois ® Minnesota Fall 2014



http://www.cswea.org

rawater

Polla
GR

GORMAN-RUPP »coror o comr
PUMPS /7:1//7 G
Litie GIANT. JG[CVLSLUVS 3= 74 ¥ 7.4 KOSHIN PUMP
LollaraWaterioiiersithexmosticompletedinesorpumps
andpumpraccessoriesiorivatersandiastewater:

el ] Ly 22 =
E T O & Y J IR ) G . aﬂ:
L!! " . A1 7 .“ 2" o o _' b
| 3 31 ”'._ 3

&

[...]
When completed, Dr. Lis system will
perform all the treatment processes;
physical filtration of particles, chemical
adsorption and photo-degradation of

| Click HERE to return to Table of Contents |

organics and disinfection fo inactivate

mirco-organisms. It will tfreat emerging
contaminants and micro-pollutants.
And it will all happen simultaneously in
one simple and inexpensive device.

The Water Equipment and Policy
(WEP) Research Center operates
under the auspices of the National
Science Foundation Industry/University
Cooperative Research Center (I/UCRC)
Program. WEP is a collaborative nonprofit
organization of research universities and

wWww.Cswea.org



http://www.cswea.org

members including corporations and
government agencies whose annual
membership fees fund pre-competitive
research in four areas important to the
water industry: materials, sensors and
devices, systems, and policy. Member
organizations benefit in many ways:
- They can receive royalty-free access
to intellectual property created from
the center’s research.

Light from Xe lamp

They stretch their research budgets

with significantly reduced rates

on scientific research, by pooling

research funds with other members,

and with access to additional NSF

research funds.

They work with talented engineering

students who are potential future

employees.
Companies and organizations in the U.S
and overseas interested in collaborating
on creating the next generation of water
technology and products are encouraged
to learn more about WEP by emailing
Dave Marsh at marshd@uwm.edu and
visiting www.uwm.edu/wep/. G5

==

USRIV WIS 0N

www.cswea.org

Click HERE to return to Table of Contents |

Starling Quartz
Solution l l l/ window
L]
. e =,_'-}"
Pump & & Ti0,/Fe,0, Nanofiber
._: . % Membrane
T 2 _ Sample for
mm Fump - analysis — GZomMS, 108,
Tr!—b — % TOC et
Pressura
Gauge
7 o TPPRGCEIR, SONGRl 7 T MR
K.'If” WIir U raanicc yvwwasite
I 820 f-". - s ¥V VEREAW L% s s o
- a o =
B ™ I-I. W B B v F "-’.I _'I.‘.-_
] "::J ":";--1;’ 'L.-l’f't | [ O J'I'.:I-‘4 &
= =i e =
www.inlandpowergroup.com
Inland - GE Jenbacher Sales
INLAND 13015 W. Custer Ave., Butler, Wl
FPOAER GROUF

Tel: (262) 825-5562

Fall 2014 | CSWEA 21


mailto:marshd@uwm.edu
http://www.uwm.edu/wep/
http://www.cswea.org
http://www.inlandpowergroup.com

C3SX 2014

By Jim Huchel

The 2014 Central States Exchange
(CSX) was held on July 17 and 18 at
the Kalahari in the Wisconsin Dells,
and by all accounts, it was a great
success. It was very nice to see many
new and old faces in attendance
exchanging ideas and suggestions and
participating in a wonderful dialogue,
and it was a true pleasure to meet
with many of our members and their
families.

CSX'is a forum where members,
section chairs, and executive members
exchange ideas (on most current
best management practices; on the
direction of CSWEA). The agenda for
this meeting is derived from members
and the organization’s strategic plan.

Similar to years past, we started
by reviewing last year’s CSX and the
annual conference, and what we had
done over the year as it related to the
direction taken away from those events.
Particular attention was also given to
the review of the strategic plan and
CSWEA'’s global initiative.

The Local Arrangements Committee
(LAC) reported on what worked and

—
fojani-'-

22 CSWEA | Fall 2014

communpiiyin

what needs to be improved at the
Annual meeting. The lllinois LAC was
tasked with developing programs to
improve on the ideas brought forth in
this meeting will take these ideas and
try to improve on them, ideas such
as the utility management pricing,
ethics training, and the seminars on
management skills. These and other
ideas will be discussed during the
lllinois LAC meetings.

Executive Director, Mohammed
Haque, discussed the CSWEA's global
initiative to help the community of
Piedras Blancas, Costa Rica. Piedras
Blancas is a community of roughly
150 homes, all of which are on septic
systems with improperly designed drain
fields. This inadequate design results in
sewage run-off into the streets, storm
drains, and the local river. The goal is
to help this community find a better way
to treat their wastewater from start to
finish and then follow up to ensure that
the system is working properly. If you
are interested in working on this project,
please contact our Executive Director
Mohammed Haque.

| Click HERE to return to Table of Contents |

Young professional (YP)
participation was also a key topic
discussed at this year’s CSX, as they
are the future of this organization.
Each section has events or is planning
events for YPs. The older (or elder)
generation of professionals needs
to encourage participation among
the younger generation in their
organization or geographic area.

We also discussed how to improve the
Leadership Academy, as it now rotates
with the Annual Meeting to allow all
of YPs the opportunity fo attend, and
how to keep our student chapters
involved. If you have any ideas or
would like to become more involved,
look on the website for your local YP
representative.

The section updates portion allows
members for the sections to talk about
what they are working on. | have
been attending CSX for about seven
years, and each year it seems like
each section does more and more
interesting things.

Wisconsin has strong committees
and great leadership.

Minnesota has the Conference on
the Environment and is working toward
having students work for the national
Stockholm Jr. Award.

lllinois has been actively trying
to find younger members to run
committees, with approximately 75%
of the membership currently under
the age of 45. They are working to
improve relation with local and other
associations.

Great work by all of those involved,
and if you have a passion check the
website, contact the chair, and join a
committee.

The last topic of the first day was
our strategic planning. Executive
Director Haque led the group in
reviewing strategic models and
determining our customer base, which
led into a brainstorming session. This
topic was continued the next morning.
From there the conversation evolved

wWww.Cswea.org



http://www.cswea.org
http://www.stantec.com

%ﬁ GREELEY aAno HANSEN
Celebrating 100 YEARS: Quality - Vision - Future

designing betterurbane

B crionments worlds
Kalahar, |
RESORTS

into the development of a mission
statement. You haven’t lived until

you're in a room with 20 environmental eVOQU
professionals working on a mission M\
statement. It was fun as people would WATER TECHNOLOGIES

offer their suggestion and the concept
would further develop.

WEF and WEFMAX members
provided an update on their
organizations. A key theme was the
importance of communication and the
use social media in the future. If you're
a techie type person who understands
how we can use social media, or if
you have an idea regarding the use
of technology in our field, please
contact Mohammed or me so we can
discuss your ideas. | can’t promise
that we won’t volunteer your for a
committee, but | can guarantee that

v}v}e will be fheWreEfFo helz in onthloy BRAN Ds YOU KNow.
that we can. WEF needs your help on PERFORMANCE YOU TRUST.

their committees, we all have busy lives

and little time to do more. However, Evoqua Water Technologies continues a 100-year tradition
WEF committees can use any time of helping consulting engineers and municipalities respond to
you can give, so please consider market needs and evolving water standards.

being an active member and joining a

committee. CS Evoqua offers high performance primary, secondary, tertiary

and anaerobic treatments, as well as odor control, filtration and
disinfection technologies with brands you know, including:

MEMCOR = WALLACE & TIERNAN = ENVIREX = JET TECH
DAVCO = RJENVIRONMENTAL = WESTATES = JWI

“Great work by all

of those involved, WESTAT

Our experts are ready to respond with solutions for new plants,
and if you have a upgrades, rehabs and OEM parts.
passion check -|-he Search for “rep” ,at Www.evoqua.com to find

a manufacturers’ representative near you.
website, contact

© 2014 Evoqua Water Technologies LLC

‘I'h e C h a i r a n d iOi n MEMCOR, Envirex, Wallace & Tiernan, Davco and Westates are trademarks of Evoqua in some countries.
’

a committee.”

www.cswea.org Click HERE to return to Table of Contents | Fall 2014 ‘ CSWEA 23



http://www.evoqua.com
http://www.cswea.org
http://www.greeley-hansen.com

PLANT PROFILE

WLSS

Western
Lake
Superior
Sanitary
District
WWTF

The Western Lake Superior Sanitary
District (WLSSD) serves 17 communities
and four large industrial customers
on the western edge of Lake Superior,
providing wastewater treatment and
solid waste management for 530-square
mile region surrounding Duluth, MN.
WLSSD was established in 1971 by
an act of the Minnesota Legislature.
As a political subdivision of the state
of Minnesota, WLSSD provides a
single authority o address the regional
collection and treatment of wastewater,
thereby protecting the St. Louis River
basin and Lake Superior. Solid waste
authority was added in 1974 and
WLSSD has a long history of innovative
pollution prevention efforts that draw

24 CSWEA | Fall 2014

on the strengths of both its wastewater
treatment facility and solid waste
management infrastructure.

A MIGHTY RIVER, A GREAT LAKE
WLSSD's story is also the story of the

St. Louis River, the second largest of
Lake Superior’s tributaries and the
largest American tributary. The river runs
for 179 miles, draining a watershed of
nearly 4,000 square miles. The mouth
of the river at Lake Superior holds a
12,000-acre freshwater estuary.

For many years, pollution was
regarded as the price of progress in
America, and that was also true for the
communities and industries along the
St. Louis River. The river long-supported

| Click HERE to return to Table of Contents |

a variety of industrial activities, including
sawmills, paper mills, pulp mills, and
steel, tar and chemical production. The
Duluth-Superior Harbor was historically
home to flour and lumber mills, 50
shipping docks, and numerous active
railways. The degradation of the lower
reaches of the St. Louis River continued
throughout most of the 20th century.
The St. Louis Bay of Lake Superior was
designated an Area of Concern (AOC)
by the International Joint Commission
Waster Quality Board in 1973 due to
high nutrient, solids and BOD loadings.

A REGIONAL SOLUTION
Construction of the WLSSD WWTF was
completed in 1978 and dramatic water

wWww.Cswea.org



http://www.cswea.org

T T - R Ty -
& e ., =
.._-_14-'7‘?'“..1\#53"_- 'f“':l —~

quality improvements in the St. Louis
River were apparent within a year of
plant operation. The facility is a High
Purity Oxygen Activated Sludge system
designed to treat 48 MGD of wastewater
and is operating currently at an average
flow of approximately 40 MGD. The
plant has a peak hydraulic capacity of
160 MGD. Approximately 50% of the
plant influent flow and load is industrial,
primarily from the Kraft pulp and paper
industry. The synergistic effect of hot
influent with high solids load and low
nutrient waste from industrial customers,
combined with cold domestic waste with
low BOD and high nutrients creates a Secondarystng
unique operating environment.

WLSSD'’s wastewater conveyance
system consists of 75 miles of interceptor
sewer with seven metering stations and Anaerobic digesters

18 pump stations, the largest of these / \
being the Cloquet Station (36 MGD
y L i o

WLSSD SERVES |
Bubethy Gty of Thomsen |

Multimedia filters Flocculation tanks

Chlorine contact tanks\\
=

Dechlorination

capacity, 30” forcemain); Scanlon Station it

(46 MGD, 42" forcemain), and Knowlton

Station (49 MGD, 54" forcemain).
PRELIMINARY AND Flare
SECONDARY TREATMENT

The facility operates on a 23-acre
footprint in the heart of the city of Duluth.
As a result of low influent nutrient loading, Screening
the plant was designed to operate without
primary freatment and is equipped with
a Union Carbide Pure Oxygen Activated
Sludge (UNOX) system with two 50-ton
cryogenic air separation units for onsite
production of oxygen to facilitate rapid
treatment. The absence of primary
treatment also keeps the nutrients in the
activated sludge process. TRENCHLESS CIPP RENEWAL TECHNOLOGIES
Incoming wastewater is lifted into
the plant by five 40-foot long screw

Sludge thickeners

" Dewatering centrifuges

= Grit removal

Oxygen
production

Sludge storage

o

. Knowltonsta.influent oot
(industrial flow)

- Tl.meg S:J;r/si\h . VAC-A-TEE® Lateral Lining Insignia_'" _Elld Seals CIPMH™ Lining Lining Equipment
pumps, each driven by a 100 horsepower 2 > Sloanout foriainine Ciee
motor. It receives preliminary freatment I . ] iy
with mechanically cleaned %-inch bar . " Ll »
screens and grit fanks to remove debris ] 1 ;
prior to enfering the activated sludge Providing ASTM compliant CIPP technology, industry leading products, and state-of-the-art equipment.

rocess. WLSSD has recently begun a

P . y g . Mainline to Lateral Connections Manhole Rehabilitation
$10.2 million headworks rehabilitation «  T-Liner® Shorty™, and Stubby™ One-Piece Lateral « CIPMH” Full Depth Manhole Lining

project that will be completed in 2016; Connection Lining Systems +  CIPMH Manhole Chimney Lining
| < YN\ 2 ’
the two course mechanical screens RS DN RIS ) CIPP Equipment

Gaskets S -
will be replaced by three continuously < + Fully Equipped, Turnkey Trailer Systems
Lateral Lining A

X ” . X / Schwalm™ Robotics
raked fine screens (1/4”) to achieve firm o< parfonnancs Liner® CIFPLing RAARAR XK
screening capacity (80 MGD eoch)‘ +VAC-A-TEE® Trenchless Cleanout Installation
Dedicated washers and compacters will N/ :

X . R Mainline Repair \
further improve screenings operation. « Sectional CIPP Lining M K
A full grit tank mechanism replacement +Insignia End Seal Compression Gaskets TECHNOIOGIES

.. . . . . Phone: (815) 433-1275 Email: info@Imktechnologies.com
and rehabilitation will also include the first Web: Imktechnologies.com

US installation of a floating scum screw

www.cswea.org | Click HERE to return to Table of Contents Fall 2014 | CSWEA 25



http://www.cswea.org
http://www.lmktechnologies.com
mailto:info@lmktechnologies.com

conveyor system. WLSSD anticipates the
headworks rehab will result in significant
improvement in downstream maintenance
issues and contribute to a safer work
environment as it eliminates manual labor
as currently required for scum removal.

Following preliminary treatment, the
wastewater enters the oxygenation tanks.
Each of the four trains of concrete tanks in
the activated sludge process contains four
interconnected chambers —each 56 feet
square by 18 feet deep (13 feet active).
Wastewater is mixed with activated sludge
and flows from chamber to chamber

AGAINST CORROSION.

Raven Lining Systems
has been instilling
confidence through
innovative technology
and proven products for
more than 25 years.

It is this confidence that
continually allows us to
provide superior
protection, strength, and
integrity through
effective, efficient and
economic solutions to
water and wastewater
infrastructure problems.

Put your confidence in a
name that will stand the
test of time, time and
time again. Raven Lining
Systems!

918.615.0020 + WWW.RAVENLINING.COM
13105 East 61st Street, Suite A, Broken Arrow, OK 74012

26 CSWEA | Fall 2014

PLANT PROFILE

as mixers in each chamber dissolve the
high purity oxygen into the mixed liquor.
The 125 HP first stage mixers were
retrofitted with VFDs in 2012 allowing
speed control based on dissolved oxygen
levels in the first stage reactor. Similarly,
in 2010 dissolved oxygen probes were
added to the fourth stage chambers to
control the oxygen feed. The end result of
these two improvements is an automated
oxygen flow-control based on the exact
amount of oxygen needed, allowing

for greater efficiency and minimizing
the on-site production of oxygen.

Click HERE to return to Table of Contents

This has been a crucial improvement in
lowering energy costs as mixer speeds